CREALITY
3DPrintMill

3DITENHL{E A% A

(3D Printer User Manual)







Content gz

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions before operating the Printer. Our teams will always be ready to render you
the best services. Please contact us via the phone number or e-mail address provided
at the end when you encounter any problem with the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the storage card.

Visit our official website www.creality.com to find relevant software/hardware
information, contactdetails and operation and maintenance instructions.

SRR =R

ROHHEE AR B BB = 4= G A T IME R S @, B BT A 2 BT A RIZIR BT,
H AR RN R BB TR,

BB =HFPAB 2 R IEIRE R RIRS . EERT IR EIC BRI AR, BHRE
BEPLE R FTRMA IS A SR BHTE R

7T EEEB BT AT I B0 G, R AT UM LU T A HIRBUS &R VERIIR:

FEALE AR5t BA - R AT IATE 77 R AR BIAE X R R IR B R Ao

BB =4E W www.cxsw3d.com &R UEFEOIE = 4B W SHABXRE 4 KR A

RERERERAZER.

Notes
{ERZAN

Assemble the 3D Printer

4R 3D FTENAL

Use the 3D Printer

&R 3D FTENM

Load Filament
s

Start Printing
FHAFTED



NOTES @=mss

1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4.Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personal injury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.

8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personal injury.

wheels . Use glass cleaner or isopropyl alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11.This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region’ s laws, regulations and ethical codes where the equipment or produced prints by it is used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein

1
1
1
1
1
1
1
1
1
1
1
1
: 9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
1
1
1
1
1
1
1
1
1
'\ referred product and produced prints by it is located.

LBENZEEAER RS E MR 5 AR ERAN, BRERBINIAZHENM AL,
2B ANIRE R 2B IR RS RRNDE, R AT ETER. AR DERIFER;

1 1
! |
1 1
1 3VBDRBHTEINUME IR A S E MR RERIFIER, Y128 REhSRIaFTEMNFTENRE; |
| AEIUEAT RIEEFM, MRS R SRR SIRF; !
| OSVEDEREEPEREMT REIRANE, BEBAME I RIRL, RIRELREETHEMAN =TI, :
1 6 IBDTEFTENH TV ERT RIS LUK, LRI LE WIS B 215, B A S E; |
| T ETER RN SR S FE L, LU EI S SRR A B SRS A N BRI RIS E I
| SVEFTENSEEEREYM BB R M TRR B LM AET S, ARSI EERA FAUREUK, MBI HI205; :
1 O BT R, ERETERIER T, BT ANHEWEMN S EE, HEREMAEHNITEIMEL ST ERNRY); !
| L0ERTELOY LUTEY) LE, IR E A RSB R TR, LIRERAS5E; I
| ILANIEE R 2RI, BTERES T F et RRB B R TEIF S 110, BRI = B bk LRI, :
1 2 ERENETIRETEHT RS R G SARN BRI OEREM, W TIRGERE, R ERRE M~ RTENEERET N~ R 5 IREFMEMRAENER. !
: XA R BVERF R o I



Introduction s&@n

16 Power cable connection
BRAEF X

15 Z axis belt motor

ZHRz A

13 Storage card slot and USB socket
FERIERUSBHEN

14 Y-axis limit adjustment component
YR TR

: 1 X motor ! 2 Nozzle kit ! 3 Printing platform ! 4 Bed leveling nut
‘ Xegil : BB : TENF & : RS
1
I 5 Belt tensioning screw : 6 Manual power switch : 7 Xaxis limit switch : 8 Extruder
I KRR \ FRBIRFX | XEHPRALFF X | Brdim
! 1 1 1
! 9 Y motor 1 10 Material rack and material tube 1 11 Knob screen 1 12 Knob
: YEEH ! IR E 1 il ! il
1 1 1
| 1 1 1
: 1 1 1
|



Parameters &&s

Basic Parameters E42#1

Model | S

3DPrintMill

Print size | BRELR T

FFRE200"170mm (K* 5 &) | Infinite length*200*170mm (length*width*height)

Molding technology | AU A

FDM

Number of nozzle | Bisk# &

1

Layer thickness | {TENEE

0.Imm-0.4mm

Nozzle diameter | IS B2

Standard | #5EC 0.4mm

XY axis precision | ¥§E +0.1mm
Filament | ¥TED#7%} PLA/TPU/PETG
File format | SZHHt&=0 STL/OBJ/AMF

File transfer | {TENA =

Storage card [ AE-RAEAFTED

Compatible slicing software | B AT H

CrealityBelt

Power specification | E3JEA#E

Input | %\ :100-120/200-240V 50/60Hz Output | %t :24V/14.6A

Total power | B3 350W
Hotbed temperature | FAHRE 0-100°C
Nozzle temperature | BiI%8E 0-240°C
Resume printing function | Bre84e4T Yes|H
Filament sensor | #H& M Yes| &
Dual z-axis screws | ZHhL£#F No | Rz 5
Language switch | IBEH)#t English | 32

Computer operating system| EBRHE1E R4

Windows XP/Vista/7/10

Print speed | $TENIRE

<180mm/s, 30-60mm/s normally | <180mm/s,IE&330-60mm/s




Parts List =

TEMHB

o Spool holder #1228 x 1

Profile bracket 1x 1

e Filament ##4 x 1

Profile bracket 2 x 1

X/Y axis belt assembly x1 Bottom belt assembly x 1 Display kit x 1 § Y . Y
X/YihRZ 4R [REBR AL STRAH Bif%5R1 Bif52
Accessory tool list mTaE:S
H] Storage card and card e Diagonal pliers x 1 Cabletie x 10 Needle x 1
' reader x 1 BI5H e pitay
FHERAIR RS

7
X

Blue line claw x 2

Efix

M5T nuts x 6
M5 TRUZ &

Hexagon socket flat round
head screw M5X18 x 10
A7 TELIRETMEX18

@@
%

Nozzles x 2
5171

Photoelectric switch line x1
FEERFF KL

Hexagon socket head spring
washer combination screw
M5X45 x4

RIS A B kS EAR S IRET
M5X45

@

yar

Socket wrench x 1

EBRF

Pneumatic connector x 2 @ Power cord x 1
SEhfEk IR

e

‘D—

l“’

N ©
@

Hexagon socket flat round
head screw M5X8 x 6
A7 FEKIRETM5X8

Hexagon socket head spring
washer combination screw
M5X12 x 4

MR BB RA SR
£TM5X12

Feeler x 1
#£R

Wrenches and
screwdrivers x 1
RFRLT)

Hexagon socket flat round
head screw M5X12 x 6
A7 FEKIRETM5X12

Teflon tube x 1
HSERE

«Tips: the above accessories are for reference only, please refer to the physical accessories! JF&E:

U EBCHHRESE, B!




1 Install the Profile Support Frame

LRBIM TR

Bottom belt assembly x 1

[REBRZ AL

=

Profile bracket 1 x 1
e BIfR5R1

==

Profile bracket2 x 1
e BIMZ5R2

o\

@ Hexagon socket flat round
head screw M5X12 x4
A7 AT ESLIRETMEX12

o

Step: Install the profile support 1 and profile support 2 to the bottom of machine with four hexagon flat head screws

M5x12 (As shown in the figure above).

S BATANNATEKIBEIMOX1 2B IR R 1B R IR0 R

FREAS L (W0LEE) .




Install X/Y Axis Belt Assembly

LRX/ YR B

X/Y axis belt assembly x 1
X/YHRZ AL

V

@ Hexagon socket flat round head
screw M5X18 x 8
A7 AR K EETM5X18

A

Hexagon socket head spring
washer combination screw M5X12 x 2
A7 A B k5 A B IRETM5X12

=

Hexagon socket head spring washer

combination screw M5X45 x2
A7 A EIE SRR E SIRET M5X45

Install with M5 * 45 socket head cap screws
with spring washer.
F3 M5*45 /A EIRESR S BRAA R IRFT RIS,



Install the Spool Holder

RIEHIZR

[«]

1
© svool holdertize x1 !

;

@ M5T nuts M5 TEUER x 2

@ Hexagon socket flat round
head screw M5X8 x 2
7S TFEIKIRETMEX8

D |




Install the Display
TEE R

@ M5T nuts M5 TEURE x 2

N

@ Hexagon socket flat round
head screw M5X8 x 2
A7 A FEKIBETM5X8

Step: Lock the display assembly with two M5X8 flat head screws and two M5 T-nuts, as shown in the figure above;

IR F2FIM5XSHY T B KR 22 BR2OFAMS TAUR I R RBRAA M BIE, (0 EER;




5 Cable Connection

RERL

D

@ Power cord x 1

HEIRE

After the display is installed, please
connect the display cable.
BTRZETRE, B8 ETRAEET.

Connect the Y-axis limit line.

ERYHIR UL

Insert the Teflon tube into the
pneumatic connector (also insert
the blue wire clamp)
BEREREBANS L (AREANE
=52)

Connect the broken detection line
as shown in Figure A . | IRERAE
EHTREHE N %o

Caution

®Select the correct input voltage match
your local power. (115/230V)

@®Damage can occur if voltage is set
incorrectly.

@®Connect the power cord to turn the power
switch on.

O iEZIE TRV FEE A LR R R AN 3 R

(115/230V)
OUNRBEIRETIEM, PIEERERRA,
© EIFHIRAITHRIRTX.

Do not connect or disconnect the cables
when the machine is powered on.

SilEHBRR, E7ERMRTERE .




Leveling &+

1.First move the X axis to the contact part between the nozzle and the belt (slightly press the nozzle onto the belt). 2.Push the two limit switches against the X sliding
block to lock the limit; 3. Press back on the screen to get the printer back to the origin; adjust the Y axis end-stop adjusting screw according to the position of the
nozzle relative to the belt after back to the origin in order to make sure the nozzle contacting with the belt rightly; then tighten the Y axis end-stop screw, leveling

finished; 4. if there is any seam or over contact between the nozzle and the belt, adjust the leveling nut slightly. | 126X shEINENE S &2 H A1 B (BB MER
) 2BMARUFRTNENBIRBE, 3 REFRINEERER, EENBEHEERER, RIELCRRGEEESEHEXIEETYHRETELY, R50R < EHEESF
S, MRVMRURERYL, BATTM. 4NREMBIESEHEERRERMTS, THARTEET.

’
I A 'Y axis end-stop adjusting
screw

YEHIR(I R IR 2L

B Y axis end-stop
adjusting the screw
YEHROLE TR 2L

The nozzle is too far away from the @
platform, so the consumables can not X
adhere to the platform. The nozzle is too close to the platform,

BEEETA KR, EMEESMETS L. the consumables are not extruded
enough, and the nozzle outlet is
@ damaged.Causes a plug and scratches

the belt.
§\ The even filament adheres right on the VRO S P & AU, FEAMBT IR A2, DR L 4155,
platform. ISR K, B R

FEMBTHIRE S, NFSEFE L.




7 Preheating

P

Method 1

Chang -'—E F

ikl

Notes: The Ul information is only for reference, the actual Ul may be different.
AR RENESE, LERUUIRE,




Preheating

\\\\\

Notes: The Ul information is only for reference, the actual Ul may be different.
AR RENMESE, LUV,

Mozzle:



When you wait for the temperature to rise, hang the filament over the filament holder.

LR
s

RE EFH, EREMEENRE,

_____________________

| 45° |
: g l
1 o !
° | / \ |
® 1 !
® 1 !
2 ! X
N4y U . D
®©= For smoother printing, the end of the filament should
be placed as shown above.
AT IR SERFTED, B ERIGALE R AN E PR,
@g
0
5 D
= ) 09
® P
[
i h
- CREALITY P O
(-

=1




Load Filament ##

When the current temperature reaches the target temperature, press and hold the spring of the extruder and insert the
consumables into the charging detection hole one by one, then insert the consumables into the small hole of the extruder

until the nozzle position. | HFTNREA R BATEER REFENESE, SEMKOIENZEHGNTFL, BEEMEASTEI/NLE
EREAE,
° - ~
®
®
§§
iy - /
i
Y
— \\\ AL \‘ d)
®
i D Tips: How to Replace the Filament?
< = CR@ALHW ® o) ® @ Withdrawing the filament quickly and feeding the new faliment after
O] — > nozzle preheated and filament pushed a little forward.
. = — = Tips: ABIREEH?
® FRARIEE, BFEMERTE— T 5, TR, BIEMZEN,




Start Printing
FHATTEN

10

CrealityBelt

CrealityBelt

= prefel
== Ganerdl
B A setingd
B preferer
¥ O aterial
Generdl ©)¢) Profils
Settings |{ > Cu
e
Matarials
> m

1. Double click to install the software. | &2 {4

2.Double click to open the software. | {TFF#1{F

Profilss

Close

Printar Nane.

A Printer

Defuults

o]

3. Select language—close—setting—add corresponding model—printer setting—close—customize—

confi guration—>number of prints to complete the setting.

B e
e e
B wEr 25 E] 1 -
= mras © oo *E M k) ﬂﬂ ——
S| @amed A FTER =
e 220 R :
- fERE =
i g
REH |y, |0 ¥ @ :
;u; ¥ EE //——
ARt I (SR
Vv @
é: FIEDE SRR
b &k
lg (2P ):0e 3
v
a Groods AR
m;? Fikr Gcod:
s ; e
i .
e |l i |
S oo TR TR I
Bik H ‘

3MRREIFIEES > XK F IR E MG A B >ITENHIR B — XM~ B E X —Confi guration—>$TEN MK, SRR E.



Start Printing
FHAFTED

4. Open the file in turn — select the file.
FORFTF S~ o

>>

card—>select the file to be printed.

FTENBISC Mo

5.Generate G-code, and save the gcode file to
storage card.

EMCRIB>REFRFME T

File names must be Latin letters or numbers, not Chinese
characters or other special symbols.

XHEZFNAT FEHREF, RN FZHEMTHA S,

6.Insert the storage card— print from

BANFER->NEER LT EERE

Notes: For details on the software instructions, please refer
to the slicing software manual in the storage card!

BERET RAHERRERIFE, B EFERAT ARG AT




Circuit Wiring

RS IRE,

Z-axis motor port

ZHEAEO

X-axis motor port

XiEa O

Y-axis motor port

YihE O

E-axis motor port

EXfEBALIEO

Storage card slot
TFERFIE

Ojggggﬁ 1EEEEW 1@@@@W 1@@@@W

Nozzle fan
B XE

@m@@

Motherboard fan
Ez

= = E= = = E = E=0 =0 F=OE = = E

EDE[EID@ @DEEDE EDEDDE @DEEDE

O3 05 0 B L0

=0

O

—

Micro USB port

@ Micro USB#0
= =
N o = 12864 screen
Q i FEEETEEE 1286455
7 7 oy w |
D B ®
i
DEEI lfl‘lfl Ilfl‘lfl lfl‘ Iy EEEY ELE ng [l l M=
) e | =] | =] | =]
5 kdod0d 1 o I E: I I
=] = = | = & | & He He Hm
i ! S| S| S S Sl o Sl Sl Sl —
l l l—l l—l l [ ] Yaxislimit
YHAPRAL
Power input Hot bed Heating pipe | |Controllable Xaxis limit Hot bed Nozzle Broken material
ERAIN wire port  ||interface nozzle fan switch thermal thermistor | | detection
ARGIED || INAEED KRR RS XEFRAIFF % FAPRAEL K HASL BT




Trouble-Shooting

Workflow

Fault diagnosis Fault cause Fault handling
1. Wipe Storage-card
N Storage-card 2. Format Storage-card M
3. Replace Storage-card

Change the file name to English and
number format

vl sl 1. Move model position and slice again
hesy 2.Using repair software to repair the model

Filenaming

Play by memoi
card Seal

i

Otherdocumentsare
printed normally ornot

ileidentifica
tionornof

Displayerro
codesorno

Return
“Home”

"

N

. Reconnect circuit
Shaft mot
attmo or|—»| 2. Check by substitution

Beyond Ao 1. Reconnect circuit
vv v |L|m|t switch | 2. Check by substitution

N I Hotbed |—0| 1. Reconnect circuit
Thedisplay of

tempisnormalorno N —>| Thermistor |—0| 1. Reconnect circuit I—

Hotbedis
heated ornot

N l'Heatingtub%—'| 1. Reconnect circuit

N—>| Thermistorl—O

Thenozzleis

display of humidity
heated ornot RS

1. Reconnect circuit and lock the screws of
isnormalorno

thermistor

Dislocation Slicer\Sync- 1. Slice again
@ v hronousbelt 2. Adjusting the tension of synchronous belt
Y
N Filament-pusl| | i . i
@ ¢ N | Coupling 1. Fasten the coupling
Y N

hefilamentis
Y| Others

N Filament 1. Remove su rf‘ace defects of filaments
2. Replace the filament

| E motor 1. Reconnect circuit
| 2. Check by substitution

Process
result

Result feedback

Problem solved

Component damage, replace
continuously

Unknown malfunction, please
contact the after-sales




20

ety

i BEER

R

L iBEGE#+
2 i rEtE
3.BiREFEF

1. X R BN R FENL

1. BERRE L EHER TS

2 EREERIHEERE
[ 1 mmenas
| mEmins
[ 1 esmarx g
| 2mEmERT
I 1. 0B
% e I 1. s
e I 1. 0B
aSRESR = o [ 1 msssmssEmsen
& ) | 9257
e P 1. BHEI

2. BRI HINE

1. RERHER

T

1. R RERIR
2. BIRFEM

1. T4
2. ABERE

T

HRRIE

AT ES R
KA RS






Due to the differences between different machine models, the physical objects and the final images can differ.The
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

RSN E,LMSERREBRER, BULYNE, SELRBARIHEE=ENERAEME.

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.
11F & Room 1201, Block 3, JinChengYuan, Tongsheng Community,
Dalang, Longhua District, Shenzhen, China, 518109

Official Website: www.creality.com

Tel: +86 755-8523 4565

E-mail: info@creality.com cs@creality.com

RYTEIE=ZLEREZBRAT

AT REXAOREERMMTXER TWERE=1201. 112
NEIRE: www.cxsw3d.com

fRS#LL: 400 6133 882

0755-8523 4565




